
Table of Contents - September 20, 2021 NFWB Work 
Session

1)  September 20, 2021 NFWB Work Session Meeting Agenda
2)  DEC Letter Approving Use of Phase II Funds for Intermediate Pumps
3)  City Administrator Letter Regarding Extending Operating Agreement
4)  NFWB Construction Schedule Tracker (9-15-21)
5)  NFWB Project Budget Status Spreadsheet (9-15-21)
6)  Financial Award Summary 2021-09-13
7)  Memorandum Request for Federal Infastructure Funding
8)  PowerPoint Presentation
9)  Correspondence to Congressman Higgins Regarding NFWB Federal Infastructure Funding

10)  Letter of Support from Mayor Restaino for Infrastructure Initiative
11)  Letter of Support for Ingrastructure Initiative from Legislator Grozio
[...]
LaSalle Sewer Area

Phase 2 system report update & flow 

monitoring

$250,000 total

$100,000 grant

$150,000 NFWB Match

NYSDEC 

Engineering 

Planning Grant

CPL submitted application 2/10/21. EFC sent denial letter May 2021. Conf 

call with EFC 6/3/21, application can be submitted again. Application 

submitted 7/30/21. Anticipate late 2021 award announcement.

LaSalle Sewer Area

Phase 2

Construction

$1,000,000 total

$800,000 grant

$200,000 NFWB match

NYSDEC WQIP Waiting on State to announce grant sessions. Financial assistance submission 

to IUP made in Sept 2020. EFC sent letter dated 3/4/21 stating construction 

work is eligible for hardship financing (0% loan). Eligibility in effect through 

9/30/22. Application submitted 7/30/21. Anticipate late 2021 award 

announcement.

Local Government Records 

Management Improvement 

Grant, varies.

Up to $150,000 if submit with 

City

NYS Archives Recommend NFWB partner with City to maximize grant award. If City not 

interested, NFWB should make application by themselves. Application period 

anticipated to be early 2021. NFWB met with City Feb 2021 to discuss. City 

hiring Grant firm. CPL awaiting direction.

Local Government Efficiency 

Program

Grant, varies.

Up to $150,000 if submit with 

City

NYS DOS For projects that will achieve improvements between NFWB and other 

entities such as County, City, Public Safety, etc. NFWB met with City Feb 

2021 to discuss. CPL awaiting direction.

Zero-Emission Vehicle Infrastructure 

Grant (electric charging stations)

max $250,000 per location 

and max $500,000 to NFWB,

up to 20% NFWB match

NYS OCC Stations must be accessible by public. Part of CFA process. Next application 

deadline anticipated July 2022.

Large Funding Request

Sewer Plant Biological Conversion

$250,000,000 NYS & Federal Effort underway with officials for request.

Large Funding Request

Lead Removal

$70,000,000 NYS & Federal Effort underway with officials for request.

FUTURE

Page 2 of 2NFWB September 20, 2021 Work Session Agenda Packet - Page 18



August 2021 

Request for Federal Infrastructure Funding 

 Niagara Falls Water Board (NFWB) Wastewater Treatment 
Plant (WWTP) Conversion and Modification into a Biological 

Treatment Process 

The WWTP, now a facility of the state-created Niagara Falls Water Board, was built by the city 
of Niagara Falls and placed into service in April 1977. The WWTP provides physical-chemical 
treatment of municipal and industrial wastewater using activated carbon filtration; it is the 

largest physical-chemical treatment plant in the country. In fact, it was one of 

only thirteen physical-chemical plants in the country and one of only four operating today. It is the only 
one that continues to operate in New York State. A physical-chemical treatment system was selected at 
that time due to the significant amount of organic and inorganic chemicals in the industrial wastewater 
discharges, and the notion that the chemicals would be inhibitory to conventional biological treatment 
processes. Physical-chemical treatment processes were used because they were considered less 
susceptible to loadings of organic chemicals, metals, and pH changes due to the local industry 
discharges. However, the number of industries and amount of industrial wastewater has 
significantly declined over the years, resulting in decreased pollutant loadings to the WWTP.  

In July 2017, as a result of a cleaning operation at the WWTP, there was a significant discharge of 
“black water” into the Lower Niagara River a short distance north of the Niagara Falls, one of the 
world’s best-known waterfalls and a leading tourist destination drawing millions of visitors per 
year. As such, the incident received worldwide media coverage and drew criticism and concern 
from federal and state officials, print, broadcast and electronic media, our Canadian neighbors, 
area business associations and others.  

The incident resulted in an Order on Consent (R9-20170906-129) with the New York State 
Department of Environmental Conservation (NYSDEC) for ongoing and continual efforts to 
make improvements to achieve the most effective wastewater treatment possible and to 
maximize the capture of wet weather flows for benefit of the environment. Please open the 
following link to a very comprehensive study – required by the Order on Consent - that strongly 
makes the case for the requested project: 
https://nfwb-
my.sharepoint.com/:p:/g/personal/dvlahopoulos_nfwb_org/EUUdxcEdhVVPu5pjVVBaR84B0
ukdk7UMbYB0t8ZHwGiyNg?rtime=kRWlnNFc2Ug.  

Where are we?  

Since 2017, noteworthy progress has been made improving the WWTP to prevent similar 
discharges, modernize equipment and enhance staff training to allow proper operation for the 
near future. However, significant improvements must be made for continued, long term effective 
operation. 

NFWB September 20, 2021 Work Session Agenda Packet - Page 19

https://nfwb-my.sharepoint.com/:p:/g/personal/dvlahopoulos_nfwb_org/EUUdxcEdhVVPu5pjVVBaR84B0ukdk7UMbYB0t8ZHwGiyNg?rtime=kRWlnNFc2Ug
https://nfwb-my.sharepoint.com/:p:/g/personal/dvlahopoulos_nfwb_org/EUUdxcEdhVVPu5pjVVBaR84B0ukdk7UMbYB0t8ZHwGiyNg?rtime=kRWlnNFc2Ug
https://nfwb-my.sharepoint.com/:p:/g/personal/dvlahopoulos_nfwb_org/EUUdxcEdhVVPu5pjVVBaR84B0ukdk7UMbYB0t8ZHwGiyNg?rtime=kRWlnNFc2Ug


Short Term (until 2022) 

• $27 million in capital improvements to stabilize existing WWTP are underway.
• NYSDEC has agreed to provide $20 million in funding to the NFWB in the form of 50-/50 

matching grant
• $13.5 million ear-marked for the $27 million in identified projects 
• $6.5 million will be allocated to future work such as wet weather flow reduction, outfall 

relocation, WWTP conversion, or other projects related to the WWTP. 

These capital improvements will not eliminate the turbidity (cloudiness), or color of the 
effluent discharged to the Lower Niagara River at the base of the Rainbow Bridge.

Longer Term (Beyond 2022) 

• Address the cloudy discolored effluent. 
• Outfall relocation is ~ $110 million project and will only move the problem to an area 

where it will be less apparent. 
• Conversion of the plant to a biological treatment system will eliminate the turbid effluent. 
• Treatability studies have been performed and cost estimates prepared.  

• Capital costs will be in the $200 to $250 million range. 

• This amount far exceeds the NFWB’s funding capacity and will require significant grant 
funding. 

• Additional low-cost power allocation from the New York Power Authority will help to keep 
operating costs down. 

The NFWB has done everything possible to make the existing plant technology operate to meet 
the permit. There have been no flow violations in 3 years, no 100-foot weir flow (partial bypass) 
in two plus years, all filter backwash is returned for treatment, substantial amounts of sludge 
continue being processed at an excessive cost, and wet weather flow treatment has improved. 
* The NFWB is currently under an Order on Consent (R9-20170906-129) with the New York State 
Department of Environmental Conservation (NYSDEC) for ongoing and continual efforts to make 
improvements to achieve the most effective wastewater treatment possible and to maximize the 
capture of wet weather flows for benefit of the environment.  Still, chlorine usage is thirty times 
what a biological plant of equivalent size would be (30,000 gallons/day) This is not “green”, 
sustainable, or environmentally friendly in any way. 
All equipment at the plant is functional and major capital upgrades are being undertaken to 
improve reliability and lengthen lifespan of the equipment. Upgrades have focused on those 
portions of the plant that would remain if converted to biological treatment. The upgrades 
undertaken thus far ($40 million) WILL NOT result in any significant improvement to our 

effluent color or turbidity.  

Abderrahman Zehraoui, Ph.D 
Executive Director, Niagara Falls Water Board 
5815 Buffalo Ave. Niagara Falls, NY 14304 
Office: (716) 283-9770 x2113 
azehraoui@NFWB.org 
www.nfwb.org

NFWB September 20, 2021 Work Session Agenda Packet - Page 20

http://www.nfwb.org/


9/16/2021

1

Niagara Falls Wastewater Treatment Plant 
and Collection System:
Limitations and Needs

John Goeddertz, Ph.D.Abderrahman Zehraoui, Ph.D

August 2021

Presentation Outline

• Historical & Design Basis Information
• Limitations of WWTP
• Effluent Discharge Location 
• Consent Order
• WWTP and Collection System Needs

1

2

NFWB September 20, 2021 Work Session Agenda Packet - Page 21



9/16/2021

2

Niagara Falls WWTP
(Short) History & Design Basis

• 1970 Design Basis
– 33 Major Industries
– Wastewater was presumed toxic  and not 

amenable to biological treatment
– One Physical/Chemical plant at current site was 

selected 
• Phosphorous removal required
• Activated carbon filtration

Historical Timeline

• Design Complete 1972
• Plant Construction 1973 - 1977

– General Pretreatment Regs (40 CFR 128) 1973
– SUO was implemented 1976
– Industries had to reduce flows
– Sewer rents encouraged industries to manage their own 

WW 
• Categorical Pretreatment Regulations (40 CFR 403) 1978

3

4

NFWB September 20, 2021 Work Session Agenda Packet - Page 22



9/16/2021

3

Current Conditions (2017) -vs- Design Basis (1972)

• Flow
– 30 mgd (-vs- 48 mgd average)

• 6 mgd industrial wastewater (-vs- 26 mgd)
• 6 mgd commercial/domestic (-vs- 12 mgd)
• 18 mgd Infiltration & Inflow  (-vs- 10 mgd) (Combined sewer)

– 85 mgd peak
– Population < 50,000

• WW Influent Characteristics
– 81 mg/l vs 250 mg/l TSS
– 78 mg/l vs 364 mg/l COD (25 mg/l TOC, 3.1 COD/TOC ratio)

• Little or no chlorinated organics/toxic chemicals

Physical Chemical Treatment

• Enhanced Primary Settling
• Chemically enhanced primary treatment (CEPT)
• Ferric chloride + anionic polymer
• Sedimentation

• Activated Carbon Filtration (down flow)
• Chlorination for Bacterial Disinfection 

5

6

NFWB September 20, 2021 Work Session Agenda Packet - Page 23



9/16/2021

4

Simplified Process Flow Diagram 

LIME

What’s Missing? What’s the Problem?

• What’s Missing: Soluble BOD removal
– Oxygen depletion in the carbon filters 

• Contributing Factors:
– Sulfate – ubiquitous (100 mg/l) 
– Biological activity

• Problem:
– Sulfide is generated in the carbon filters due to 

biological activity
– Sulfide causes: odors, corrosion, chlorine demand, 

turbid effluent

7

8

NFWB September 20, 2021 Work Session Agenda Packet - Page 24



9/16/2021

5

Sulfide & Hypochlorite (or any oxidizer)

S-2 + HClO                S0

• Elemental sulfur – White to whitish yellow 
solid precipitate with very small particle size

• Does not readily settle
• Causes milky white effluent

Factors Affecting Sulfide Generation

• Oxygen Depletion
– Without a process to remove soluble BOD oxygen 

depletion is guaranteed
• Other Ingredients

– Naturally occurring bacteria (i.e. wastewater, GAC 
biofilm)

– Sulfate (ubiquitous)
• Temperature - higher temperatures increases

• Oxygen depletion
• Sulfate reduction

9

10

NFWB September 20, 2021 Work Session Agenda Packet - Page 25



9/16/2021

6

Effluent Color and Turbidity

• Chlorination of effluent generates turbidity
• This is the last process prior to discharge
• Color is affected by carbon effluent and carbon filter 

backwash, both of which impart a black color to the 
discharge.
– Iron sulfide  

• Depending upon how filter backwash is managed, the color of 
the effluent can be anywhere from white to varying shades of 
grey

13 Physical Chemical Plants Constructed in 1970’s

New York was lucky enough to have 6 of them!

11

12

NFWB September 20, 2021 Work Session Agenda Packet - Page 26



9/16/2021

7

Fate of 13 Phys/Chem WWTPs 

• 13 Phys/Chem Plants constructed in 1970’s
– 9 have converted to biological or closed
– 4 continue to use Phys/Chem

• 3 of these pre-filter & pre-chlorinate prior to GAC

• All Phys/Chem WWTPs had/have operational issues with
sulfide, odors, etc. Convert to Bio

Continue to use
Phys/Chem w/ GAC

Niagara River Flow

• Outlet from Lake Erie to Lake 
Ontario for all Great Lakes flow

• 204,000 cubic feet per second (cfs)
– 2.3 Olympic size pools per second

• Seasonal power plant flow 
variations limit flow over Niagara 
Falls to 50,000 to 100,000 cfs

50 meter by 25 meter 
by 2 meter (minimum) 

= 660,000 gallons

13

14

NFWB September 20, 2021 Work Session Agenda Packet - Page 27



9/16/2021

8

Niagara River Flow Split Due to US & Canadian Power Projects

0.06% to 0.12%

• ATRT makes up 0.06% to 0.12% of the flow in the 
Lower Niagara River

15

16

NFWB September 20, 2021 Work Session Agenda Packet - Page 28



9/16/2021

9

Location Location Location

ATRT Outfall

American Falls

Jutting Land Mass

Jutting Land Mass

Outfall Characteristics

• Surface Discharge 
• Eddy Current
• Minimal Dispersion
• Density stratification can occur in winter season
• All these factors are likely aggravated by reduced 

water flow in the river due to power projects.
• Water level is 7 to 17 feet lower than pre-NYPA/Sir Adam Beck

17

18

NFWB September 20, 2021 Work Session Agenda Packet - Page 29



9/16/2021

10

Effluent Contrast

Effluent Contrast

19

20

NFWB September 20, 2021 Work Session Agenda Packet - Page 30



9/16/2021

11

Effluent Location Summary

• Adams Tail Race Tunnel
– Adjacent to Rainbow Bridge
– Preexisting and conveniently runs from the WWTP to 

the lower Niagara River!

• Complicating Factors
– Just downstream of Maid of Mist docks
– In eddy current that carries ATRT discharge upstream
– Surface Outfall (not submerged)
– Discharges in River before power plant discharges

December 2017 Consent Order

• Optimize the operation of the current WWTP 
• NFWB is being asked to further evaluate:

– Efforts to minimize turbidity generation
– Revisiting Outfall modifications/relocation
– Further evaluating alternative treatment 

technology

21

22

NFWB September 20, 2021 Work Session Agenda Packet - Page 31



9/16/2021

12

Operational Changes Made to Date 

• Minimal solids inventory being maintained
• Reduce the time the water stays in the WWTP 

to reduce sulfide formation 
– Two Sedimentation Basins on line

• Two in reserve, one for carbon filter backwash

– One GT on line
– Filter SLR increased by 33% to 3.4 gpm/square 

foot

WWTP Optimization Efforts

• Chlorinate primary effluent to reduce sulfide 
formation in the filters

• Chlorinate all filter backwash water
• Return a portion of filter backwash to head of 

plant for further treatment
• Evaluate alternative coagulants
• All studies are underway  

Keep your fingers crossed!

23

24

NFWB September 20, 2021 Work Session Agenda Packet - Page 32



9/16/2021

13

Planned Upgrades ($27 Million)

• Repair & renovate plant to improve reliability 
– Sedimentation basins
– Gorge Pumping Station upgrades
– Instrumentation and Control (SCADA) 
– Effluent Disinfection
– Electrical power distribution
– Numerous other areas

• All upgrades are to equipment that stays 
regardless of technology used in future

Long Term Choices

• Outfall Relocation
• Moves/hides the problem at cost of > $110 Million

• Pursue alternative treatment technology
– Aerobic biological treatment
– Treatment studies are underway
– Cost to implement: $200 million (Preliminary)

25

26

NFWB September 20, 2021 Work Session Agenda Packet - Page 33



9/16/2021

14

Collection System Needs

• SSO - Sanitary Sewer Overflows
• LaSalle Area collection system
• Permanently installed bypass pumps
• Street deployed pumps
• Excess wastewater is pumped from sanitary sewers to storm sewers
• All are necessary to prevent basement flooding
• No engineering estimates available for cost.

– $Hundreds of  Millions 
– “guestimate”

• CSO – Combined Sewer Overflows
• Excess flows from combined sewers discharged directly to River
• Cost estimate to capture 95 to 97% of CSO 

– $270 Million to $1 Billion

Summary
Many Needs
• Stabilize existing WWTP - $27 million (underway)